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FR1 N78 SISO (Ant4)

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Software Version: 23.06.1602

Transmitter Conducted Output Power And EIRP, (Gt - L¢)=-0.25dB

Band (ﬁﬁf) Ba?nmzigjth Arfen (';/:Sg) Modulation RB F%wgrl(]gtsenﬂ) (Elelsqn?) EOIAF;;D
78 30 20 647334 3710.01 DFT-s-OFDM QPSK l@1 26 25.75 0.3758
78 30 20 647334  3710.01 DFT-s-OFDM 16 QAM l@1 25.33 25.08 0.3221
78 30 20 650000 3750 DFT-s-OFDM QPSK l1@1 25.94 25.69 0.3707
78 30 20 650000 3750 DFT-s-OFDM 16 QAM l@1 25.24 24.99 0.3155
78 30 20 652666  3789.99 DFT-s-OFDM QPSK l@1 25.96 25.71 0.3724
78 30 20 652666  3789.99 DFT-s-OFDM 16 QAM l@1 25.17 24.92 0.3105
78 30 30 647668  3715.02 DFT-s-OFDM QPSK l@1 25.61 25.36 0.3436
78 30 30 647668  3715.02 DFT-s-OFDM 16 QAM l@1 24.78 24.53 0.2838
78 30 30 650000 3750 DFT-s-OFDM QPSK l@1 25.53 25.28 0.3373
78 30 30 650000 3750 DFT-s-OFDM 16 QAM l@1 24.84 24.59 0.2877
78 30 30 652332 3784.98 DFT-s-OFDM QPSK l1@1 26 25.75 0.3758
78 30 30 652332 3784.98 DFT-s-OFDM 16 QAM l@1 25.33 25.08 0.3221
78 30 40 648000 3720 DFT-s-OFDM QPSK l@1 25.66 25.41 0.3475
78 30 40 648000 3720 DFT-s-OFDM 16 QAM l@1 24.87 24.62 0.2897
78 30 40 650000 3750 DFT-s-OFDM QPSK l@1 25.59 25.34 0.3420
78 30 40 650000 3750 DFT-s-OFDM 16 QAM l@1 24.8 24.55 0.2851
78 30 40 652000 3780 DFT-s-OFDM QPSK l@1 25.55 25.3 0.3388
78 30 40 652000 3780 DFT-s-OFDM 16 QAM l@1 24.88 24.63 0.2904
78 30 50 648334 3725.01 DFT-s-OFDM QPSK l@1 25.88 25.63 0.3656
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78 30 50 648334 3725.01 DFT-s-OFDM 16 QAM l@1 25.04 24.79 0.3013
78 30 50 650000 3750 DFT-s-OFDM QPSK l@1 25.83 25.58 0.3614
78 30 50 650000 3750 DFT-s-OFDM 16 QAM l@1 25.03 24.78 0.3006
78 30 50 651666 3774.99 DFT-s-OFDM QPSK l@1 25.74 25.49 0.3540
78 30 50 651666  3774.99 DFT-s-OFDM 16 QAM l@1 25.04 24.79 0.3013
78 30 60 648668  3730.02 DFT-s-OFDM QPSK l@1 25.77 25.52 0.3565
78 30 60 648668  3730.02 DFT-s-OFDM 16 QAM l@1 24.87 24.62 0.2897
78 30 60 650000 3750 DFT-s-OFDM QPSK l@1 25.75 25.5 0.3548
78 30 60 650000 3750 DFT-s-OFDM 16 QAM l@1 24.99 24.74 0.2979
78 30 60 651332 3769.98 DFT-s-OFDM QPSK l@1 25.71 25.46 0.3516
78 30 60 651332  3769.98 DFT-s-OFDM 16 QAM l@1 25.01 24.76 0.2992
78 30 70 649000 3735 DFT-s-OFDM QPSK l@1 25.76 25.51 0.3556
78 30 70 649000 3735 DFT-s-OFDM 16 QAM l@1 24.89 24.64 0.2911
78 30 70 650000 3750 DFT-s-OFDM QPSK l1@1 25.61 25.36 0.3436
78 30 70 650000 3750 DFT-s-OFDM 16 QAM l@1 24.8 24.55 0.2851
78 30 70 651000 3765 DFT-s-OFDM QPSK l@1 25.74 25.49 0.3540
78 30 70 651000 3765 DFT-s-OFDM 16 QAM l@1 24.9 24.65 0.2917
78 30 80 649334  3740.01 DFT-s-OFDM QPSK l@1 25.74 25.49 0.3540
78 30 80 649334  3740.01 DFT-s-OFDM 16 QAM l@1 24.73 24.48 0.2805
78 30 80 650000 3750 DFT-s-OFDM QPSK l@1 25.68 25.43 0.3491
78 30 80 650000 3750 DFT-s-OFDM 16 QAM l@1 24.94 24.69 0.2944
78 30 80 650666  3759.99 DFT-s-OFDM QPSK l@1 25.63 25.38 0.3451
78 30 80 650666  3759.99 DFT-s-OFDM 16 QAM l@1 24.71 24.46 0.2793
78 30 90 649668  3745.02 DFT-s-OFDM QPSK l@1 25.64 25.39 0.3459
78 30 90 649668  3745.02 DFT-s-OFDM 16 QAM l@1 24.88 24.63 0.2904
Sporton International Inc. (Kunshan) Page Number : A2-2 of A3

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



«aranas. FCC RF Test Report Report No. : FG460505R

78 30 90 650000 3750 DFT-s-OFDM QPSK l@1 25.6 25.35 0.3428
78 30 90 650000 3750 DFT-s-OFDM 16 QAM l@1 24.78 24.53 0.2838
78 30 90 650332 3754.98 DFT-s-OFDM QPSK l@1 25.68 25.43 0.3491
78 30 90 650332 3754.98 DFT-s-OFDM 16 QAM l@1 24.76 24.51 0.2825
78 30 100 650000 3750 DFT-s-OFDM PI1/2 BPSK  135@67 25.6 25.35 0.3428
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK l@1 26.01 25.76 0.3767
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK l@271 25.65 25.4 0.3467
78 30 100 650000 3750 DFT-s-OFDM QPSK 135@67 25.64 25.39 0.3459
78 30 100 650000 3750 DFT-s-OFDM QPSK l@1 25.53 25.28 0.3373
78 30 100 650000 3750 DFT-s-OFDM QPSK 1@271 25.59 25.34 0.3420
78 30 100 650000 3750 DFT-s-OFDM 16 QAM 135@67 24.72 24.47 0.2799
78 30 100 650000 3750 DFT-s-OFDM 16 QAM l@1 24.79 24.54 0.2844
78 30 100 650000 3750 DFT-s-OFDM 16 QAM l@271 24.74 24.49 0.2812
78 30 100 650000 3750 DFT-s-OFDM 64 QAM 135@67 23.24 22.99 0.1991
78 30 100 650000 3750 DFT-s-OFDM 64 QAM l@1 23.27 23.02 0.2004
78 30 100 650000 3750 DFT-s-OFDM 64 QAM l@271 23.23 22.98 0.1986
78 30 100 650000 3750 DFT-s-OFDM 256 QAM 135@67 21.21 20.96 0.1247
78 30 100 650000 3750 DFT-s-OFDM 256 QAM l@1 20.94 20.69 0.1172
78 30 100 650000 3750 DFT-s-OFDM 256 QAM l@271 20.9 20.65 0.1161
78 30 100 650000 3750 CP-OFDM QPSK 137@68 24.23 23.98 0.2500
78 30 100 650000 3750 CP-OFDM QPSK l@1 24.13 23.88 0.2443
78 30 100 650000 3750 CP-OFDM QPSK l@271 24.07 23.82 0.2410
Sporton International Inc. (Kunshan) Page Number : A2-3 of A3

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



samranis. FCC RF Test Report

Report No. : FG460505R

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.74dB

Software Version: 23.06.1602

FR1 N77 UL MIMO(Ant4+6)

Band (ﬁﬁf) Ba("nﬁ.ﬁ”zi?th G ('Jﬁ% e 38 PowAe’\rlg;me) PowAe’\rli[ieBm) Fﬁ)ﬁ’é’r‘(‘ﬁéﬁﬂ) (qurs) E({/s;j
77 30 20 647334 3710.01 nggf("\" 1@1 21.14 21.46 24.31 2505  0.3199
77 30 20 647334 3710.01 Cfé%';%l'\" 1@1 20.72 20.81 23.78 2452 02831
77 30 20 656000 3840 nggfg'\" 1@1 21.11 20.93 24.03 2477 0.2999
77 30 20 656000 3840 Cfé%';'i/l’v' 1@1 20.73 20.27 23.52 2426 0.2667
77 30 20 664666 3969.99 CZ‘S&EM 1@1 21.42 21.88 24.67 2541  0.3475
77 30 20 664666 3969.99 Cfé%';'i/l’v' 1@1 20.96 215 24.25 2499  0.3155
77 30 30 647668 3715.02 ng’gﬁ’v’ 1@1 21.3 21.68 24.50 2524 0.3342
77 30 30 647668 3715.02 Cfé%';'i/l’v' 1@1 20.81 20.93 23.88 2462 0.2897
77 30 30 656000 3840 CZ‘S&EM 1@1 21.17 20.99 24.09 2483 0.3041
77 30 30 656000 3840 Cfé%';'i/l’v' 1@1 20.77 20.34 23.57 2431  0.2698
77 30 30 664332 3964.98 CZ‘S&EM 1@1 21.32 21.93 24.65 2539 0.3459
77 30 30 664332 3964.98 Cfé%';'iﬂ’v' 1@1 20.93 21.32 24.14 2488  0.3076
77 30 40 648000 3720 CFSSEEM 1@1 21.43 21.69 24.57 2531  0.3396
77 30 40 648000 3720 Cfé%i%“" 1@1 21 21.07 24.05 2479 03013
77 30 40 656000 3840 nggf("\" 1@1 21.37 21.17 24.28 2502 03177
77 30 40 656000 3840 Cfé%m\" 1@1 20.89 20.43 23.68 2442 02767
77 30 40 664000 3960 nggf("\" 1@1 21.42 21.88 24.67 2541  0.3475
77 30 40 664000 3960 Cfé%m\" 1@1 21.03 21.38 24.22 2496 03133
77 30 50 648334 3725.01 nggf("\" 1@1 21.07 21.41 24.25 2499 03155
77 30 50 648334 3725.01 Cfé%m\" 1@1 20.8 20.7 23.76 245  0.2818
77 30 50 656000 3840 nggf("\" 1@1 21.1 20.77 23.95 24690  0.2944
77 30 50 656000 3840 Cfé%';?ﬂ'\" 1@1 20.77 20.14 23.48 2422 0.2642
77 30 50 663666 3954.99 CF(’?'(F?;EM 1@1 21.23 21.77 24.52 2526  0.3357
77 30 50 663666 3954.99 Cfé%';?ﬂ'\" 1@1 20.64 21.11 23.89 2463 0.2904
77 30 60 648668 3730.02 CF(’?'(F?;EM 1@1 21.04 21.35 24.21 2495 03126
77 30 60 648668 3730.02 Cfé%';?ﬂ'\" 1@1 20.69 20.63 23.67 2441 02761
77 30 60 656000 3840 CFSS;EM 1@1 21.14 20.81 23.99 2473 0.2972
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77 30 60 656000 3840 Cfé%';?w'\" 1@1 20.5 20.1 23.31 2405  0.2541
77 30 60 663332  3949.98 nggf("\" 1@1 20.91 21.82 24.40 2514  0.3266
77 30 60 663332  3949.98 Cfé%';?w'\" 1@1 20.49 21.02 23.77 2451  0.2825
77 30 70 649000 3735 CF;SEEM 1@1 21 21.29 24.16 249  0.3090
77 30 70 649000 3735 Cfé%i?nM 1@1 20.49 20.55 2353 2427 02673
77 30 70 656000 3840 CFSSEEM 1@1 20.96 20.77 23.88 2462 0.2897
77 30 70 656000 3840 Cfé%i?nM 1@1 20.47 20.07 23.28 2402 02523
77 30 70 663000 3945 CFSSEEM 1@1 20.9 21.72 24.34 2508  0.3221
77 30 70 663000 3945 Cfé%';?ﬂ'\" 1@1 20.5 21.08 23.81 2455  0.2851
77 30 80 649334 374001 C'ESEEM 1@1 20.85 21.28 24.08 2482 0.3034
77 30 80 649334  3740.01 Cfé%';?ﬂ'\" 1@1 20.49 20.61 2356 243 0.2602
77 30 80 656000 3840 C'ESEEM 1@1 20.83 20.78 23.82 2456  0.2858
77 30 80 656000 3840 Cfé%';?ﬂ'\" 1@1 20.55 20.05 23.32 2406  0.2547
77 30 80 662666 3939.99 C'ESEEM 1@1 20.83 21.49 24.18 2492 03105
77 30 80 662666 3939.99 Cfé%';?ﬂ'\" 1@1 20.38 20.85 23.63 2437 02735
77 30 90 649668 3745.02 C'ESEEM 1@1 20.93 21.3 24.13 2487 0.3069
77 30 90 649668 3745.02 Cfé%';?ﬂ'\" 1@1 20.32 20.55 23.45 2419  0.2624
77 30 90 656000 3840 CF(’?'SEEM 1@1 20.94 20.9 23.93 2467 02931
77 30 90 656000 3840 Cfé%':A'ﬁAM 1@1 20.6 20.16 23.40 2414  0.2594
77 30 90 662332 3934.98 CFSSQEM 1@1 20.73 21.07 23.91 24.65  0.2917
77 30 90 662332 3934.98 Cfé%i'iﬂ'\" 1@1 20.36 20.43 23.41 2415  0.2600
77 30 100 650000 3750 CFSSQEM 137@68 21.41 21.71 24.57 2531 0.3396
77 30 100 650000 3750 CFSSQEM 1@1 21.37 21.71 24.55 2529 0.3381
77 30 100 650000 3750 CFSSQEM 1@271 21.33 21.16 24.26 25 0.3162
77 30 100 650000 3750 Cfé%i'iﬂ'\" 137@68 20.94 21.22 24.09 2483 0.3041
77 30 100 650000 3750 Cfé%i'iﬂ'\" 1@1 20.91 21.06 24.00 2474  0.2979
77 30 100 650000 3750 Cfé%i'iﬂ'\" 1@271 20.94 20.5 23.74 2448  0.2805
77 30 100 650000 3750 C&%’Z’iﬂ'\" 137@68 19.42 19.73 22.59 2333 0.2153
77 30 100 650000 3750 C&%’Z’iﬂ'\" 1@1 19.38 19.66 2253 2327 02123
77 30 100 650000 3750 C&%’m\" 1@271 19.28 19.11 22.21 2205 01972
77 30 100 650000 3750 %Eéogm" 137@68 16.43 16.73 19.59 2033 0.1079
77 30 100 650000 3750 %Eéogg\')l" 1@1 16.18 16.76 19.49 20.23  0.1054
77 30 100 650000 3750 g;’éogml" 1@271 16.1 16.15 10.14 1988  0.0973
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77 30 100 656000 3840 CF(’Q‘S;EM 137@68 21.15 21.01 24.09 2483 0.3041
77 30 100 656000 3840 CF(’Q‘S;EM 1@1 21.43 21.41 24.43 2517  0.3289
77 30 100 656000 3840 CF(’Q‘S;EM 1@271 20.93 21.24 24.10 2484 03048
77 30 100 656000 3840 Cfé%';'ljw'\" 137@68 20.7 20.57 23.65 2439 0.2748
77 30 100 656000 3840 Cfé%';'iﬂ'\" 1@1 21.03 20.69 23.87 2461  0.2891
77 30 100 656000 3840 Cfé%';'iﬂ'\" 1@271 20.5 20.47 23.50 2424  0.2655
77 30 100 656000 3840 C&%’Z’iﬂ'\" 137@68 19.18 19.03 22.12 2286  0.1932
77 30 100 656000 3840 C&%’Z’iﬂ'\" 1@1 19.41 19.41 22.42 2316  0.2070
77 30 100 656000 3840 C&%’Z’iﬂ'\" 1@271 18.82 19.21 22.03 2277 0.1892
77 30 100 656000 3840 g';éogm" 137@68 16.19 16.05 19.13 19.87  0.0971
77 30 100 656000 3840 g';éogm" 1@1 16.34 16.49 19.43 2017 0.1040
77 30 100 656000 3840 g';éogm" 1@271 15.68 16.17 18.94 1968  0.0929
77 30 100 662000 3930 C'ZSEEM 137@68 21.38 21.94 24.68 2542 03483
77 30 100 662000 3930 C'ZSEEM 1@1 21.22 21.31 24.28 2502 03177
77 30 100 662000 3930 C'ZSEEM 1@271 21.31 22.03 24.70 25.44  0.3499
77 30 100 662000 3930 Cfé%';?ﬂ'\" 137@68 20.96 215 24.25 2499 03155
77 30 100 662000 3930 Cfé%';?ﬂ'\" 1@1 20.9 20.68 23.80 2454 0.2844
77 30 100 662000 3930 Cfé%';?ﬂ’v' 1@271 20.88 21.36 24.14 2488  0.3076
77 30 100 662000 3930 C&%FA?AM 137@68 19.44 20.02 22.75 2349 0.2234
77 30 100 662000 3930 C&%’Z’iﬂ'\" 1@1 19.27 19.33 22.31 2305  0.2018
77 30 100 662000 3930 C&%’Z’iﬂ'\" 1@271 19.38 19.94 22.68 2342 0.2198
77 30 100 662000 3930 %Eéogm" 137@68 16.36 17 19.70 2044  0.1107
77 30 100 662000 3930 %Eéogm" 1@1 16.13 16.35 19.25 19.99  0.0998
77 30 100 662000 3930 %Eéogm" 1@271 16.1 16.86 19.51 20.25  0.1059
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FR1 N77 UL MIMO (Ant4)

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 656000  3840.0 nggg'\" 51@0 00045  PASS NV

77 30 20 656000  3840.0 nggg'\" 51@0 00064  PASS LV

77 30 20 656000  3840.0 C%ggEM 51@0 00028  PASS HV

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00031  PASS 30C

77 30 20 656000  3840.0 C%‘S;E‘M 51@0 00052  PASS 20C

77 30 20 656000  3840.0 C%‘S;E‘M 51@0 00059  PASS -10°C

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00064  PASS 0C

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00050  PASS 10C

77 30 20 656000  3840.0 C%‘S;E‘M 51@0 00045  PASS 20°C

77 30 20 656000  3840.0 C%‘S;E‘M 51@0 00045  PASS 30°C

77 30 20 656000  3840.0 CF(SSSFEM 51@0 00065  PASS 40°C

77 30 20 656000  3840.0 CF(SSSFEM 51@0  0.0037  PASS 50°C
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amranas. FCC RF Test Report Report No. : FG460505R

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
77 30 20 656000 3840.0 C%ggEM 51@0 7.25 13 PASS

N77(20M)_CP-OFDM_QPSK_Outer_Full_Mid_CH

Aten: 3068 Trig RF Burst

Sporton International Inc. (Kunshan) Page Number : A3-5 of A27
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 656000 38400  CP-OFDM 51@0 18.225 18.94
QPSK
CP-OFDM
77 30 20 656000 3840.0 16 oAM 51@0 18.162 19.03
CP-OFDM
77 30 20 656000 3840.0 & oA 51@0 18.2 19.33
CP-OFDM
77 30 20 656000 3840.0 256 oAV 51@0 18.15 19.1
77 30 30 656000 38400  CP-OFDM 78@0 27.853 29.02
QPSK
CP-OFDM
77 30 30 656000 3840.0 16 onM 78@0 27.764 28.94
CP-OFDM
77 30 30 656000 3840.0 51 OAM 78@0 27.842 29.04
CP-OFDM
77 30 30 656000 3840.0 256 AN 78@0 27.799 29.01
77 30 40 656000 38400  CPOFDM  156@0 37.777 39.26
QPSK
CP-OFDM
77 30 40 656000 3840.0 16 oAM 106@0 37.777 39.24
CP-OFDM
77 30 40 656000 3840.0 51 OAM 106@0 37.818 39.27
CP-OFDM
77 30 40 656000 3840.0 256 AN 106@0 37.807 39.2
77 30 50 656000 38400  CPOFDM  133@0 47.382 49.21
QPSK
CP-OFDM
77 30 50 656000 3840.0 16 oAM 133@0 47.464 48.96
CP-OFDM
77 30 50 656000 3840.0 61 A 133@0 47.382 49.02
CP-OFDM
77 30 50 656000 3840.0 256 AN 133@0 47525 49.39
77 30 60 656000 3ga0.0  CPOFDM @0 57.912 60.03
QPSK
CP-OFDM
77 30 60 656000 3840.0 16 oAM 162@0 57.761 59.74
CP-OFDM
77 30 60 656000 3840.0 51 A 162@0 57.804 59.68
CP-OFDM
77 30 60 656000 3840.0 356 QAN 162@0 57.689 59.67
77 30 70 656000 38400  CPOFDM  189@0 67.484 69.71
QPSK
CP-OFDM
77 30 70 656000 3840.0 16 oA 189@0 67.524 69.75
CP-OFDM
77 30 70 656000 3840.0 5 A 189@0 67.453 69.75
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77 30 70 656000 3840.0 ggéogm" 189@0 67.562 69.6
77 30 80 656000 3840.0 CF(SSEEM 217@0 77.33 79.88
77 30 80 656000 3840.0 Cfé%';%l"" 217@0 77.400 79.95
77 30 80 656000 3840.0 C&%’Z‘?AM 217@0 77.545 79.91
77 30 80 656000 3840.0 ggéogm" 217@0 77.636 79.92
77 30 90 656000 3840.0 CF(SSEEM 245@0 87.501 90.27
77 30 90 656000 3840.0 Cfé%';%l"" 245@0 87.437 90.11
77 30 90 656000 3840.0 C&%’;?AM 245@0 87.481 90.27
77 30 90 656000 3840.0 g';éogm" 245@0 87.789 90.36
77 30 100 656000 3840.0 C'ZS;EM 273@0 97.619 100.4
77 30 100 656000 3840.0 CE%;?AM 273@0 97.447 100.6
77 30 100 656000 3840.0 C&%’;?AM 273@0 97.346 100.6
77 30 100 656000 3840.0 g';éogm" 273@0 97.491 1005
Sporton International Inc. (Kunshan) Page Number : A3-7 of A27
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amranas. FCC RF Test Report Report No. : FG460505R

N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Vialue 30.00 dBm Scale/Div 10.0 B Ref Value 30.00 dBm

ideo BW 620,00 kHz" Span 40 Mz, [Center 3.84000 GHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
] Total Pawer 27.1d8m

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

Total Paver

Sporton International Inc. (Kunshan) Page Number : A3-8 of A27
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amranas. FCC RF Test Report Report No. : FG460505R

N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Vialue 30.00 dBm Scale/Div 10.0 B Ref Valus 30.00 dam

Bideo BW 910,00 kHz" Span 60 Mz, Center 3.84000 GHz SVideo BW 910,00 kz'

Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 10 khz

Sweep 1,00 ms (1001 pis)
"

Ocaupied Bandwidth
Total Pawer 278d8m

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Video BW 910,00 kHz" p Tuideo BW 910.00 kHz'
Sweep 1.00 ms (1001 pts)

Span 60 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A3-9 of A27
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samranis. FCC RF Test Report

Report No. : FG460505R

N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 384000 GHz #Video BW 13000 MHz" Span 80 MHz,
[#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz #Video BW 1.3000 MHz" Span BO MKz|
#Res BWW 430,00 kHz Sweep 1,00 ms (1001 pis)|

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

Center 3.84000 GHz #Video BW 1.3000 MHz" Span BO MKz|
#Res BWW 430,00 kHz Sweep 1,00 ms (1001 pis)|

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505R

N77(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Center 384000 GHz #Video BW 16000 MHz" Span 100 MHz|
[#Res BW 510,00 kHz Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 16000 MHz" Span 100 MHz|
Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B

(Center 3.84000 GHz
#Res BW 510.00 kHz

2 Matrics v

Ocaupied Bandwidth

Aiten. 3068

Ref Value 30.00 dBm

#Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

(Center 3.84000 GHz
#Res BW 510.00 kHz

2

Ocaupied Barx

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.6000 MHz" 00 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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amranas. FCC RF Test Report Report No. : FG460505R

N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Alten: 3068 KEYSIGHT ot R Aen: 308
Corr

 Freg.
oid. 100/100
(=3

#Video BW 20000 MHz" Span 120 MHz| [Center 3.84000 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
Total Power 7.761 Mz Total Pawer 269d8m

N77(60M)_CP-OFDM_64 N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectrum,

Ocaiped W

KEYSIGHT inut 00 Al 3068
Couing C

Freq.
S RT =

#Video BW 20000 MHz" Span 120 MHz| [Center 3.84000 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2Matics

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (Kunshan) Page Number 1 A3-12 of A27
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amranas. FCC RF Test Report Report No. : FG460505R

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Alten: 3068 KEYSIGHT ot R Aen: 308
Corr

 Freg.
oid. 100/100
(=3

#Video BW 24000 MHz" Span 140 Mz Center 3.84000 GHz #Video BW 24000 MHz"
Sweep 1.00 ms (1001 pts) #Res BW 75000 kHz

2Matics

Ocaupied Bandwidth
Total Power Total Pawer

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
=

KEYSIGHT lnout R 00 Men 0
BT o it C

#Video BW 2.4000 MHz" Span 140 MHz| 0 #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Res BW 750 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A3-13 of A27
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amranas. FCC RF Test Report Report No. : FG460505R

N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B ) Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz| 0 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 3068

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A3-14 of A27
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samranis. FCC RF Test Report

Report No. : FG460505R

N77(90M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Vialue 30.

Center 384000 GHz #Video BW 3.0000 MHz" Span 180 MHz|
[#Res BW 910,00 kHz Sweep 1.00 ms (1001 pts)

N77(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 3,000 MHz"

N77(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B

Center 3.84000 GHz #Video BW 3.0000 MHz" Span 180 MHz
#Res BW 910.00 kHz Sweep 1,00 ms (1001 pis)|

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 180 M)
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2

Page Number 1 A3-15 of A27



amranas. FCC RF Test Report Report No. : FG460505R

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Asn: 3068 e 10 Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

[Center 38400 GHz #Video BW 3.0000 MHz" Span 200 MHz| (Center 3.8400 GHz #Video BW 3.0000 MHz" Span 200 M)
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)

v 2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 3.0000 MHz" Span 200 MHz| (Center 3.8400 GHz #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan) Page Number 1 A3-16 of A27
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amranas. FCC RF Test Report Report No. : FG460505R

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
77 30 20 647334 371001 oPoK 1@0 see graph
77 30 20 647334 371001 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 647334 371001  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 656000 3840.0 oPoK 1@0 see graph
77 30 20 656000 38400  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 656000 3g400  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 20 664666  3969.99 oPoK 1@0 see graph
77 30 20 664666  3969.99 CF(’?'SEE M 1@0 seegraph  PASS
77 30 20 664666  3969.99 CZ‘S&E M 1@0 seegraph  PASS
CP-OFDM
77 30 60 648668  3730.02 oPoK 1@0 see graph
77 30 60 648668 373002 CFSSQEM 1@0 seegraph  PASS
77 30 60 648668 373002  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 656000 3840.0 QPSK 1@0 see graph
77 30 60 656000 3g400  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 656000 3g400  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 663332  3949.98 RSk 1@0 see graph
77 30 60 663332 304998  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 663332 3049.98 CFSSEEM 1@0 seegraph  PASS
CP-OFDM
77 30 100 650000 3750.0 oPoK 1@0 see graph
77 30 100 650000 3750.0 CFSSEEM 1@0 seegraph  PASS
Sporton International Inc. (Kunshan) Page Number 1 A3-17 of A27
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amranas. FCC RF Test Report Report No. : FG460505R

77 30 100 650000 3750.0 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 656000 3840.0 oPSK 1@0 see graph

77 30 100 656000 3840.0 C%‘S&EM 1@0 seegraph  PASS

77 30 100 656000 3840.0 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 662000 3930.0 oPSK 1@0 see graph

77 30 100 662000 3930.0 CFSSEEM 1@0 seegraph  PASS

77 30 100 662000 3930.0 CF(SS;? M 1@0 seegraph  PASS

Sporton International Inc. (Kunshan) Page Number : A3-18 of A27
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samranis. FCC RF Test Report

Report No. : FG460505R

N77(20M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

start 30 MHz

Poner [RMS)

/100

N77(20M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function

Sporton International Inc. (Kunshan)

Function Width

Function Vaiue

Function Vaiue

N77(20M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10 dB

Mode Trace Scake
i

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Function

N77(20M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH
=

= Power (WS
T

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaue
Em

TEL : +86-512-57900158
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amranas. FCC RF Test Report Report No. : FG460505R

N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH
..

Couping D CamCor
RT o Freq Ref e

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MKz Stop 20 00 Video BW 3.0 MHZ' Stop 39.800 GH
‘Sweep 34.7 ms {40001 pts) ] Sweep 347 ms (40001 pts)
Function Width Function Vaiue

Functian Width Function Vaue

N77(60M)_CP-

N77(60M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

KEYSIGHT Inout ¥ E whiten: 308 : g Tyoe: o (RM g Type: Power (MSI
RT . [CowpngDC Aiiold 100100 Auglokd 100100
e 3 Tg: Free Run

Scale/Div 10 dB

Video BW 3.0 MKz Stop 20 Video BW 3.0 MHZ' Stop 39.800 GH
‘Sweep 34.7 ms {40001 pts) Sweep 347 ms (40001 pts)

Function Function Width

Function Vaiue

Function Functian Width Function Vaue
m

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505R

N77(60M)_CP-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"l"'"" InputZ &
Couplng DC CowCCon
L™ Freq Ref. It

Video BW 3.0 MHz"

Function

N77(60M)_CP-

[Spectrum Anaiyzer 1
[Swept A
KEYSIGHT it R #hlten: 08

RT o ;‘_u[\r C ogHold: 100/100

g Tyoe: o (RM
Tii: Free Fun .

Video BW 3.0 MHz"

Function Function Width

Function Width

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Sweep 34.7 ms (400

Function Vaiue

OFDM_QPSK_Edge_1RB_Left_High CH

Stop 20

Sweep 34.7 ms (400

Function Vaiue

N77(60M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH
Swept

g Type: Power (MSI
Au|Hokd: 100100

Tg: Free Run

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Function Functian Width Function Vaue

N77(60M)_CP-

OFDM_QPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

Video BW 3.0 MHZ'

Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Function Functian Width Function Vaue
o )

FCC ID: UZ7TEM45A2
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Report No. : FG460505R

N77(100M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"ﬂ""
upl

/100

Poner [RMS)
BT o . - h

start 30 MHz

N77(100M)_CP-

Function Vaiue

OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
[Swept A
KEYSIGHT lnput g Type: Pomer (RMS)

C 00100
RT o

Video BW 3.0 MHz"

Function Function Width

Sporton International Inc. (Kunshan)

Function Vaiue

N77(100M)_CP-

OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10 dB

Mode Trace Scake
i

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Function

N77(100M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH
=

= Power (WS
T

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaue
Em
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505R

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

= Power (RS

Video BW 3.0 MHz" Stop 20.000 GHz|

‘Sweep 34.7 ms (80001 pts)

Function Width Function Vaiue

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

U+

InputZ 500 #atten 3008 g Typs: Power (RMS]|

oy 100100

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 39,800 GHz|

Swesp 347 ms (40001 ps)]

Functian Width Function Vaue

Sporton International Inc. (Kunshan)
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FCC ID: UZTEM45A2
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amranas. FCC RF Test Report Report No. : FG460505R

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 20 647334 3710.01 CF(’?‘SEEM 1@0 seegraph  PASS
77 30 20 647334 3710.01 CFSSEEM 51@0  seegraph  PASS
77 30 20 664666 3969.99 CF;SEEM 1@50  seegraph  PASS
77 30 20 664666  3969.99 CF(’Q‘S;?M 51@0  seegraph  PASS
77 30 60 648668 3730.02 CFSS;?M 1@0 seegraph  PASS
77 30 60 648668 3730.02 C'BSEEM 162@0  seegraph  PASS
77 30 60 663332  3949.98 C'ZSQEM 1@161  seegraph  PASS
77 30 60 663332 3049.98 CZ‘S&E M 162@0  seegraph  PASS
77 30 100 650000 3750.0 CFSS;?M 1@0 seegraph  PASS
77 30 100 650000 3750.0 C'BSEEM 273@0  seegraph  PASS
77 30 100 662000 3930.0 C'ZSQEM 1@272  seegraph  PASS
77 30 100 662000 3930.0 CFSSQEM 273@0  seegraph  PASS
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N77(20M)_CP-

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Spectum
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Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm
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N77(100M)_CP-

N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Outer_Full_Low_CH
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Software Version: 23.06.1602

FR1 N77 UL MIMO(Ant6)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 656000  3840.0 c%—ggEM 51@0 00026  PASS NV

77 30 20 656000  3840.0 C%‘S‘EEM 51@0 00022  PASS LV

77 30 20 656000  3840.0 C%‘S;E’M 51@0 00065  PASS HV

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00021  PASS 30T

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00066  PASS 20C

77 30 20 656000  3840.0 C%‘S;E’M 51@0 00026  PASS -10C

77 30 20 656000  3840.0 C%‘S;E’M 51@0 00070  PASS 0C

77 30 20 656000  3840.0 CF(SE,’SFEM 51@0 00035  PASS 10C

77 30 20 656000  3840.0 CF(SSSFEM 51@0 00026  PASS 20°C

77 30 20 656000  3840.0 C%‘SEEM 51@0 00054  PASS 30C

77 30 20 656000  3840.0 C%‘SEEM 51@0 00047  PASS 40°C

77 30 20 656000  3840.0 CF(SSSFEM 51@0  0.0063  PASS 50T
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
77 30 20 656000 3840.0 C%ggEM 51@0 7.67 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

g RF Burst
#F Gan: Low

Sporton International Inc. (Kunshan) Page Number : A4-2 of A24
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



amranas. FCC RF Test Report Report No. : FG460505R

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 656000 38400  CP-OFDM 51@0 18.161 19.43
QPSK
CP-OFDM
77 30 20 656000 3840.0 16 oAM 51@0 18.197 19.3
CP-OFDM
77 30 20 656000 3840.0 & oA 51@0 18.236 19.15
CP-OFDM
77 30 20 656000 3840.0 256 oAV 51@0 18.232 19.04
77 30 30 656000 38400  CP-OFDM 78@0 27.909 28.99
QPSK
CP-OFDM
77 30 30 656000 3840.0 16 onM 78@0 27.822 29.05
CP-OFDM
77 30 30 656000 3840.0 51 OAM 78@0 27.735 29.07
CP-OFDM
77 30 30 656000 3840.0 256 AN 78@0 27.821 28.93
77 30 40 656000 38400  CPOFDM  156@0 37.815 39.22
QPSK
CP-OFDM
77 30 40 656000 3840.0 16 oAM 106@0 37.794 39.38
CP-OFDM
77 30 40 656000 3840.0 51 OAM 106@0 37.848 39.06
CP-OFDM
77 30 40 656000 3840.0 256 AN 106@0 37.823 393
77 30 50 656000 38400  CPOFDM  133@0 47.521 49.33
QPSK
CP-OFDM
77 30 50 656000 3840.0 16 oAM 133@0 47.433 49.09
CP-OFDM
77 30 50 656000 3840.0 61 A 133@0 47507 48.98
CP-OFDM
77 30 50 656000 3840.0 256 AN 133@0 47.44 49.13
77 30 60 656000 3ga0.0  CPOFDM @0 57.952 59.73
QPSK
CP-OFDM
77 30 60 656000 3840.0 16 oAM 162@0 57.873 59.65
CP-OFDM
77 30 60 656000 3840.0 51 A 162@0 57.999 59.81
CP-OFDM
77 30 60 656000 3840.0 356 QAN 162@0 57.727 59.85
77 30 70 656000 38400  CPOFDM  189@0 67.437 69.76
QPSK
CP-OFDM
77 30 70 656000 3840.0 16 oA 189@0 67.357 69.7
CP-OFDM
77 30 70 656000 3840.0 5 A 189@0 67.447 69.57
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77 30 70 656000 3840.0 ggéoQFE,\“A" 189@0 67.343 69.71
77 30 80 656000 3840.0 CF(SSEEM 217@0 77.44 79.9
77 30 80 656000 3840.0 Cfé%';%l"" 217@0 77.392 79.97
77 30 80 656000 3840.0 C&‘%’Z‘?\AM 217@0 77.376 80.11
77 30 80 656000 3840.0 ggéoQFE,\“A" 217@0 77.468 80.06
77 30 90 656000 3840.0 CF(SSEEM 245@0 87.443 90.29
77 30 90 656000 3840.0 Cfé%';%l"" 245@0 87.300 90.31
77 30 90 656000 3840.0 C&%’Z?AM 245@0 87.363 90.17
77 30 90 656000 3840.0 g';éogm" 245@0 87.446 90.19
77 30 100 656000 3840.0 C'ZS;EM 273@0 97.238 100.4
77 30 100 656000 3840.0 CE%;?AM 273@0 97.472 100.5
77 30 100 656000 3840.0 C&%’Z?AM 273@0 97.441 100.4
77 30 100 656000 3840.0 g';éogm" 273@0 97.385 1005
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N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

St el
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RLT o m!; o et ) . R RLT
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2 Matrics v
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